SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052913-02B

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectri

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Swesp
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 940.13243 MHz -46.42 dBm -33.42 dB 30,000 MHz 1,000 GHz 1.000 MHz 949,34283 MHz -46,14 dem -33,14 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69843 GHz -46.09 dBm -33.00 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69738 GHz -46.38 dBm -33.38 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.95123 GHz -45,39 dBm -32,30 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,51419 GHz -45,40 dBrm -32.40 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93942 GHz -41.42 dBm -28.42 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90992 GHz -41.23 dBm -28.23 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63205 GHz -40.63 dBm -27.63 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62705 GHz -40.66 dBm -27.66 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77280 GHz -38.00 dBm -25.00 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.77706 GHz -38.13 dBm -25.13 dB&
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Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 938.19340 MHz -46,36 dBm -33.36 dB 30,000 MHz 1,000 GHz 1.000 MHz 985.21489 MHz -46,33 dem -33,33 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -45.44 dBm -32.44 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -46.36 dBm -33.36 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.50760 GHz -45,38 dBm -32,38 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,52324 GHz -45,14 dBm -32,14 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93342 GHz -41.40 dBm -28.40 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52142 GHz -41.44 dBm -28.44 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61005 GHz -40.6¢ dBm -27.64 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.64004 GHz -40.54 dBm -27.54 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77914 GHz -38.00 dBm -25.09 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.77998 GHz -37.96 dBm -24,96 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052913-02B

LTE Band 4 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pect L
Ref Level 0.00 dBm  Offset 12.00 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 12,00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 963.76062 MHz -46.34 dBm -33.34 dB 30,000 MHz 1,000 GHz 1.000 MHz 965.33983 MHz -46.22 dBm -33.22 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.17859 GHz -46.52 dBm -33.52 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.64210 GHz -46.47 dBm -33.47 d8
1.765 GHz 3,000 GHz 1.000 MHz 1.76767 GHz -31.47 dBm -18,47 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.76767 GHz -32.,20 dBm -19.20 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95492 GHz -41.51 dBm -28.51 dB 3.000 GHz 2,000 GHz 1.000 MHz 5.91201 GHz -41.43 dBm -28.43 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62855 GHz -40.66 dBm -27.66 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.64954 GHz -40.62 dBm -27.62 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77248 GHz -38.19 dBm -25.19 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.77664 GHz -37,98 dBm -24,98 d&
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LTE Band

4/ 20MHz
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Lowest Channel / 16QAM
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@1 AvgPwr @1 AvgPwr
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 974.55022 MHz —46.45 dBm -33.45 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.76062 MHz -46.18 dBm -33.18 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -45.19 dBm -32.19 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62531 GHz -46.48 dBm -33.48 d
1.765 GHz 3,000 GHz 1.000 MHz 2.54217 GHz -45,49 dBm -32,40 dB 1,765 GHz 3,000 GHz 1.000 MHz 2.52612 GHz -45,40 dBrm -32.40 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93542 GHz -41.46 dBm -28.46 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.03300 GHz -41.45 dBm -26.45 db
9,000 GHz 13,000 GHz 1.000 MHz 10.61955 GHz -40,65 dBm -27.65 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61305 GHz -40,68 dBm -27.68 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.60398 GHz -38.02 dBm -25.02 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.76706 GHz -38.03 dBm -25.03 db
i
L JL y L JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-37 of 39



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052913-02B

LTE Band 4 / 20MHz

Spectri L
Ref Level 0.00 dBm  Offset 12.00 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 12,00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 948.85807 MHz -46.03 dBm -33.03 dB 30,000 MHz 1,000 GHz 1.000 MHz 946.91904 MHz -46.35 dBm -33.35 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.60922 GHz -46.49 dBm -33.49 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.63756 GHz -46.43 dBm -33.43 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.52036 GHz -45.16 dBm -32.16 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.51378 GHz -45.,15 dBm -32.15 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93392 GHz -41.38 dBm -28.38 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93592 GHz -41.29 dBm -28.25 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61205 GHz -40.53 dBm -27.53 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62805 GHz -40.44 dBm -27.44 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.79331 GHz -38.03 dBm -25.02 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.77831 GHz -37.96 dBm -24,96 d&
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purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 847.05897 MHz -46.50 dBm -33,50 dB 30,000 MHz 1,000 GHz 1.000 MHz 860.99200 MHz -46.13 dBm -33.13 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -46.58 dBm -33.58 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.63301 GHz -46.72 dBm -33.72 dB
1.765 GHz 3,000 GHz 1.000 MHz 1.77179 GHz -32,82 dBm -19.82 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.77179 GHz -34,78 dBm -21.78 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93342 GHz -41.50 dBm -28.50 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.69493 GHz -41.21 dBm -28.21 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.63505 GHz -40.67 dBm -27.67 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58605 GHz -40.94 dBm -27.84 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.78248 GHz -38.17 dBm -25.17 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.78414 GHz -37.87 dém -24.87 d&
il il
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052913-02B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0149
40 Normal Voltage 0.0030
30 Normal Voltage 0.0151
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0149
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0128 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0037
20 Normal Voltage 0.0149
20 Battery End Point 0.0016

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052913-02B

LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.28 4.41 4.46 5.51
Middle CH 3.33 4.17 441 5.28 PASS
Highest CH 3.10 4.49 4.26 5.68
TEL : 886-3-327-3456 Page Number : A5-1 of 28

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052913-02B

Lowest Channel / 1RB

LTE Band 5/ 10MHz / QPSK

rum i trum i
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Mean | Peak | crest | | 19% | Mean | Peak crest | 10% | 105 | D19 | Do |
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052913-02B

LTE Band 5/ 10MHz / 16QAM

Lowest Channel / 1RB Lowest Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052913-02B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.23 | 123 | 3.00 | 299 | 494 | 494 | 969 | 9.79 - - -
Middle CH 1.23 | 123 | 300 | 297 | 493 | 491 | 983 | 9.75 - - -
HighestCH | 1.22 | 1.21 | 3.08 | 3.00 4.95 | 4.88 | 10.01 | 9.69 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052913-02B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

L I
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o o
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.98 dBm)| MI[1] 607 dBm)
" 825.16710 MHz . 624.39230 MHZ,
= AP o ndB, 26.00 dB @ - . ndB 26.00 dB
04 AR A e 1.2308B00000 MHZ, 104 S i1 e dhihea 1.230800000 MHZ|
Q factor 670.4) / Qfactor 669.8
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! \ P
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 825.1671 MHz 16.98 dBm nd@ down 1.2308 MHz M1 824.3923 MHz 16.37 dBm nd@ down 1.2308 MHZ
T 1 824.0845 MHz -9.01 dBm nd8 26.00 dB TL L £24.0674 MHz -9.38 dBm n 26.00 dB
T2 1 825.3154 MHz -8.96 dBm Q factor 670.4 T2 1 B825.31B2 MHz -9.58 dBm Q factor 669.8
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Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
LY 17.57 abm| LY 16.96 abm
M1 836.57550 MHz 1 836.30250 MHZ,
20 20
S N Y . 26.00 dB o k. - o 26.00 dB
04 i Bl - 1.233600000 MHZ, 104 [N N My 1.225200000 MHZ|
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CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.5755 MHz 17.97 dam nd8 down 1.2336 MHz ML 835.3825 MHz 16.96 dam nd8 down 1.2252 MHz
T 1 935.8846 MHz -8.04 dBm nd8 26.00 dB TL L £35.693 MHz -6.69 dBm nd8 26,00 d8
T2 1 837.1182 MHz -8.06 dam qQ factor 576.2 T2 1 37,1162 MHz -9.24 dam qQ factor 682.7
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Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] 17.47 dBm) MiL1] 16.09 dBm)
2 AIEF‘,\ 848 ;r”;|:11|; o ”r\n . 848 |||;J|rné;‘1:|\;
P W PRV VN e - . e .
04 Vadiad A B VT 1.219600000 MHz, 04 e i IR T 1.211200000 MHz
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od od 1
¥ Y ]
-t0d ] X -10 di -
! \ [
20d \ 20 d f
e — n P P (P .
RN Vel i Ak WA - [T il I Ve PV A
40 d -40d
50 d -50 d
-60 df 60 d
CF 848.9 MHz 1001 pts Span 2.8 MHz CF 848.8 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 948.5937 MHz 17.47 dBm nd@ down 1.2198 MHz ML 548, 1098 MHz 16.69 dBm nd@ down 12112 MHz
T fy 847.6874 MHz -8.76 dam nds 26.00 dB TL L 47,7014 MHz -8.76 dam nds 26,00 da
T2 1 848.307 MHz -6.59 dBm q factor 695.8 T2 1 £48.9126 MHz -6.93 dBm q factor 700.2
) - L )i ) -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052913-02B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.55 dBm) ™M1[1] 18.71 dBm)
M1 5.99150 MHzZ 824.22930 MHz
20 20
o~ R e 26.00 dB| I = e PUB 26.00 dB)
104 4 Bw 3 2.997000000 MHz 104 - Buw 2.985000000 MHz|
] Q factor "K 275.6 Q factor 276.1
od 0 d £ T
J 2 iF \
d Y T ¥
-0 -10 d r
7 N - \,
N st ‘ g N
2008 o 20\ AS _
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 825.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 825.9915 MHz 18.55 dBm nd@ down 2.997 MHz M1 824.2293 MHz2 18.71 dBm nd@ down 2,985 MHZ
TL 1 824.0255 MHz -7.26 dBm nd8 26.00 dB TL L 823.9955 MHz -7.38 dBm n 26.00 dB
T2 1 827.0225 MHz -7.61 dBm Q factor 275.6 T2 1 826.9805 MHz -7.04 dBm Q factor 276.1
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.61 dBm) ™M1[1] 18.02 dBm)
837.58490 MHz M1 835.60690 Mz
=0 AP R 26.00 dB @ AN - B 26.00 dB
e SR R N R
104 f w 2.997000000 MHz| 10 4 i Bwi \ 2.973000000 MHZ|
] Q factor 279.5 Q factor \ 281.1
|
od —f 0 di /
f v ¥
10 df b -10 o -
~ L/ A . p - / e -
At 7 5 RO 7 = g v
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.5845 MHz 18.51 dam nd8 down 2,307 MHz ML L 835.6060 MHz 18.82 dam nd8 down 2,973 WHz
TL 1 835.0015 MHz -7.43 dBm nd8 26.00 dB TL L 835.0075 MHz -7.28 dBm nd8 26.00 dB
T2 1 837.9985 MHz -7.37 dBm Q factor 279.5 T2 1 B837.980S MHz -7.18 dBm Q factor 281.1
L U J wa L JU J L]

Highest Channel

/ 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.41 dBm) ™M1[1] 17.94 dBm)
M1 847.64390 MHz 846.22330 MHZ,
20 20
P N R . S SRV 26.00 dB .y Eyaw_ A 26.00 dB
o / Bu 3.080900000 MHZ 04 e \ 2.997000000 MHZ|
7 Q factor 275.1 T Q factor 4 282.4
0 : 0 d
Ty
10 df 10 d ,"
/ /
204 —— < <t
AW R SV N Ve RSN BPSEN
-30 —
40 df -40 di
50 df 50 d
-6 df -60 di
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 847.6439 MHz 17.41 dBm nd@ down 3.0809 MH2 M1 B846.2233 MHz2 17.34 dBm nd@ down 2,997 MHZ
T 1 945.9356 MHz -8.66 dBm nd8 26.00 dB TL L B45,9895 MHz -8.91 dBm 26,00 d8
T2 1 949.0165 MHz -8.54 dBm Q factor 275.1 T2 1 B4B.9B65 MHz -8.34 dBm 282.4
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052913-02B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

J

o o
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 0 dE SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.77 dBm) ™M1[1] 15.61 dBm)
- 11 624.81200 MHz - 626.51800 MHZ,
T o 7.&\?‘_\ . 26.00 dB - ndB Y. 26.00 dB
g fain skt dibinkhndil R d'A i '\-\ 4.935000000 MHz| 0d et e Rl ke MR AV - L] \ 4.935000000 MHz
T Q factor \ 167.1 i Q factor \ 167.9
o J | v J \
Tv[ §
-10 df l -10 d
I Y
20 —y B 20 dBm-—- P vy N 1
e N : ] Pt v e (e [ RN P
a0 30
40 df -40 di
50 df 50 d
&nd 60 d
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 824.812 MHz 16.77 dBm nd@ down 4.935 MHz M1 B2B.518 MHz 15.61 dBm nd@ down 4,935 MHZ
T 1 824.032 MHz -8.54 dBm nd8 26.00 dB TL L £24.052 MHz -10.19 dBm n 26.00 dB
T2 1 828.968 MHz -9.41 dBm Q factor 167.1 T2 1 B2B.9BB MHz -10.26 dBm Q factor 167.9

L U

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.91 dBm) 16.07 dBm)
5 837.33900 MHz 838.15600 MHZ,
20 ! 20
- N T 26.00 dB 26.00 dB
o ST e T R ey 4.925000000 MHZ 04 AR dun el 4.905000000 MHZ]
! Q factor \ 170.0 Q factor | 170.9
od J \ od L
! Y
104 # L 10 di :
/ ! \
4 A 20 o 2 a7y
vy LA A RO IR Yo v SN PR
30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.339 MHz 16.91 dBm nd@ down 4.925 MHz M1 B3B.158 MHz 16.07 dBm nd@ down 4,905 MHZ
T 1 834.042 MHz -9.29 dBm nd8 26.00 dB TL L £34.062 MHz -10.12 dbm nd8 26,00 d8
T2 1 838.968 MHz -9.21 dBm Q factor 170.0 T2 1 B3B.968 MHz -10.22 dém Q factor 170.9
L U J wa L JU

J

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

J

ctrum pectrum
Ref Level 30.00 dém  Offset 11,60 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.55 dm| mili] 15.92 dBm|
846.48000 MHz 848.05800 MHz
1
e o ndB 26.00 dB & i _ nds 'y 26.00 dB
e ATl e Py L e 4.045000000 MHz el Y Ay e A Py 4.875000000 MHz
i Q factor 1 171.2) Q factor | 174.0)
|
0 di T
BUE!
20 d — ~ |
s W
LY VA Rl AT
a0
-40d -40 d
50 df -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 B45.48 MHz 15.55 dBm ndB down 4.545 MHz ML 545,058 MHz 15.92 dBm ndB down 4,575 MHz
TL 1 844.022 MHz -10.10 dém ndé 26.00 dB TL 1 844.012 MHz -10.27 dém ndé 26.00 d8
T2 1 846.958 MHz -10.33 dém Q factor 171.2 T2 1 545,568 MHz -9.99 dBm Q factor 174.0

L )i

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052913-02B

LTE Band 5

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MIL1] 18.10 dBm)| MIL1] 18.31 dBm
2 W ™ 24,6040 M
- 829.4200 MHz - 824.6840 MHz
- p— DBy 26.00 dB R TN e 26.00 dB
104 B 9.690000000 MHz| 10 4 ) Bwe 9.790000000 MHZ|
/ Q factor | 85.6 ! Q factor | 84.2
a4 n' L 04 ] x\
bi ¥ 4 ¥
-10 df 7 -10 d ’[
, \ / !
e . o Y " N
RV S L AN IV
a0 30
40 df 40 df
50 d S0 d
&nd -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 829,42 MHz 18.10 dam nd8 down 9.50 MHz ML 24.684 MHZ 18.31 dam nd8 down 9,79 WHz
T 1 824.145 MHz -7.47 dBm nd8 26.00 dB TL L £24.125 MHz -7.28 dBm n 26,00 d8
T2 1 833.835 MHz -7.61 dBm Q factor B5.6 T2 1 B33.915 MHz -7.93 dBm Q factor 84.2

L U J L JU J

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 18.16 dBm)| MI[1] 19.10 dBm
M 838.2180 MHz| Ml 835.8610 MHz
20 20
P ISUVNN PRy . 26.00 dB| ~ - g 26.00 dB)
0u ! / T ey 9.830000000 MHz 04 [T - P~ ey 9.750000000 MHZ]
] Q factor \‘ 85.3 ] Q factor 85.7
o4 - + 0d
g 12 ¥
-10 df -10 d
/ \ ,J‘
20 dr —— e 20 d - ~ P ] ~
~ Y : P e o
a0 30
40 d 40 d
50 d S0 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 838.218 MHz 18.16 dam nd8 down 9.83 MHz ML 35,851 MHZ 19.10 dam nd8 down 9.75 WHz
T 1 831.605 MHz -7.52 dBm nd8 26.00 dB TL L B31.585 MHz -6.63 dBm nd8 26,00 d8
T2 1 841.435 MHz -7.98 dBm Q factor 85.3 T2 1 B41.335 MHz -7.48 dBm Q factor 85.7

L U J wa JU J

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 GBm  Offset 1160 db @ RBW 300 kHz RefLevel 20,00 dBm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.71 dBm| mili] 18.40 dBm|
842.1220 MHz i B41.2630 MHz
e S o B 26.00 dB| o - A A 26.00 dB|
104 Y ThBw ’ 10.010000000 MHz 104 Ve Ny 9.690000000 MHz|
J Q factor B4.1 i Q factor \ 86.8
od od = \w
7 ] ;
BUE! -10d i
7 Y Ji \
204 o 1 £ \
|2 an T e e o NSV .
an A YAV
-40 -40 df
-50 df -50 di
60 df -60 de
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 842.122 MHz 17.71 dém ndB down 10.01 MHz ML B41.263 MHz 18.40 dBm ndB down 9,69 MHZ
TL 1 839.065 MHz -8.27 dBm nds 26.00 dB TL L 30,185 MHz -7.31 d8m nds 26.00 d8
T2 1 849.075 MHz -6.60 dBm Q factor B4.1 T2 1 B45.575 MHz -7.33 dBm Q factor 86.8

L )i ] -

J

TEL : 886-3-327-3456 Page Number : A5-8 of 28
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052913-02B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.09 | 1.09 | 272 | 275 | 451 | 448 | 9.09 | 8.99 - - -
Middle CH 1.09 | 1.09 | 272 | 272 | 449 | 450 | 9.01 | 9.03 - - -
HighestCH | 1.09 | 1.09 | 272 | 271 | 449 | 450 | 9.09 | 9.05 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A5-9 of 28




ssamonias. FCC RADIO TEST REPORT Report No. : FG052913-02B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.60 dBm) 17.67 dBm)
- 624.80180 MHz - 624.84830 MHZ,
n Bre 1088111888 MHz 1088111888 MHz,
N AR PRty ooy
10d 104 ;
od / \ 04 |
/ \
-tod \ Z10d i \\
\ J
/ / Al
20 d L A 20l E < —
20 gbm A VA T R T
a0 30 L
40 df 40 de
50 d S0 d
60 d -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.8816 MHz 17.60 dam ML 24,8483 MHz 17.67 dam
T 1 824.15455 MHz 10.41 dBm Oce Bw 1.088111688 MHz TL L 824.15734 MHz 10.23 dBm Oce Bw 1.086111688 MHz
T2 1 825.24266 MHz 9.76 dam T2 1 825.24545 MHz 10.15 dam

L U J L JU J L]

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.72 dBm) 16.16 dBm)
- 83632660 MHz - £36.90840 MHZ,
o RCGBY 1090909091 MHz 1090909091 MHz,
RSB
10 d 4 10 di
od / ! 0 2
/ / Y
-1 d L 10 di / L
] ! T
7V W pv Ty 20 d o NS _ i
A e o e S AV
30
40 df 40 de
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.3266 MHz 17.72 dem ML L 35,9084 MHz 16.16 dam
T 1 835.95455 MHz 11.52 dBm Oce Bw 1.090305051 MHz TL L 835.95455 MHz .97 dBm Oce Bw 1.090909091 MHz
T2 1 837.04545 MHz 10.94 dam T2 1 837.04545 MHz 8.58 dam
L U J wa L JU J L]

Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,60 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.04 dm| mili] 15.62 dBm|
20 ' 84812100 MHz - . 848.40910 MHz
I OBy o 1.088111888 MHz 1.090909091 MHZ|
(3 N g A ™
10 df i 10 d
0 0 4 -
/ \ \
BUE! 4 -10d \
[ | |
20 d T 20 di .n
L S P! Hhaa VI
N B Ry SN, ’ 2 WY, -
-40d -40 d
-50 d -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 846.121 MHz 17.04 dBm ML 45,4081 MHz 15.62 dBm
T1 1 847.75734 MHz 10.71 dBm oce Bw 1.088111888 MHz T1 1 B47.75455 MHz 9.08 dBm oce Bw 1.090909091 MHZ
T2 1 943.94545 MHz 11.54 dBm T2 1 846.84545 MHz 7.55 dém

L )i ]
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052913-02B

LTE Band 5

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.01 dBm) ™M1[1] 18.74 dBm)
- 41 626.21330 MHz - M1 625.18230 MHZ,
i~ P PR, 2.715284715 MHz VR FEVRP NPT M- 751248751 MHz
10 d 10 di F
/ /
o d | 0 di !
/ \ / |
\ / !
-10 df -10 d
o g FaV-a e A o ’ -
(28 Wi — T VAL 7 ey
a0 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.2133 MHz 18.01 dsm ML 825.1823 MHz 18.74 dam
T 1 824.15135 MHz 12.04 dBm Oce Bw 2.715284715 MHz TL L 824.12138 MHz 10.68 dBm Oce Bw 2.751248751 MHz
T2 1 826.86663 MHz 12.96 dam T2 1 826.87263 MHz 12.10 dBm

L U J L JU J

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum 2

Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz

o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1t aBm) ™M1[1] 17.39 dBm)
20 M. B37.10540 MHz 20 M B36.45200 MHz|
[E7% BTN [FaNEP Ay - T, 2.721278721 MHz S e By e 2.715284715 MHz
e \ el Il e ey " SR
10d 104
/ \ ! \
0 d . } 0 d s A
/ 1 I \
-10 d s \ -10 de 7 v
\ ’ .

. o \ A = I L -
20 8- 20 g } ]
a0 30
40 df 40 de
50 d S0 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 837.1054 MHz 19,32 dam ML £36.452 MHZ 17.39 dam

T 1 835.14535 MHz 12.66 dBm Oce Bw 2.721278721 MHz TL L 835.13936 MHz 12.25 dBm Oce Bw 2.7152B4715 MHz

T2 1 837.96663 MHz 12.35 dam T2 1 837.85465 MHz 9.89 dam

L U J wa L JU J L]

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,60 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.19 dBm|
3 848.66280 MHz
20 x 20
R VL T 2.715284715 MHZ, T1 g 2.700290700 MHz
10 d 10 d
J T N
)\ i £
od ' 0 7 \
BUE X -10 di /
\ / \
/ A
20 d T - — —
| e [ W N
30 =
40 df 40 d
50 df 50 di
60 d -60 db
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.8057 MHz 18.51 dBm ML B45.6626 MHz 17.19 dBm
T1 1 846.13936 MHz 12.44 dBm oce Bw 2.715284715 MHz T1 1 B46.14535 MHz 10.80 dBm oce Bw 2.709290709 MHZ
T2 1 948.95465 MHz 12.29 dBm T2 1 846.85465 MHz 10.14 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052913-02B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.35 dBm) 16.95 dBm)
- ML 626.82000 MHz - 627.16900 MHZ,
T o - X Occhw 1o 4.505404505 MHz 4.475524476 MHz
[ il WA s L et i
10d 104
T T
|
o d | \ 0 di
{ 4
10 d 4 3 10 d
/ \
204 T By Tt 20dBm- 2
N T VP T AT
a0 - -30
40 df -40 di
50 df 50 d
60 d -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.82 MHz 17.35 dam ML B27.169 MHz 16.35 dam
T 1 824.24226 MHz 11.62 dBm Oce Bw 4.505494505 MHz TL L 82426224 MHz 10.66 dBm Oce Bw 4,475524476 MHz
T2 1 828.74775 MHz 11.77 dam T2 1 828.73776 MHz 11.26 dam

L I ]

L U ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.93 dBm 14.95 dBm)|
837.75900 MHz 836.97000 MHZ,
= 4.485514486 MHz @ 4.495504496 MHZ
[E2 CNPRS o,
10d 5 104
od . 0 d ’
-10 df | -10 d iﬁ
A /
G [V KA e 20 d P 7 e
UAN.\F.M\W \ AL PN S W Y
k=t -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.759 NMHz 16.93 dam ML £36.97 MHz 14.95 dam
T 1 834.25225 MHz 11.01 dBm Oce Bw 4,485514456 MHz TL L 834.25225 MHz 10.40 dBm Oce Bw 4.495504496 MHz
T2 1 838.73776 MHz 11.49 dam T2 1 838.74775 MHz 10.37 dam

L I ]

L U ]

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,60 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
16.43 dBm| mili] 15.72 dBm|
. 844.55200 MH 844.49200 MH
20 ! 55 : 20 y 55 §
- - 4.4B5514486 MHz . . OccBw . 4.495504496 MHz
ecnn o] PP et T Ve
04 04 :n o — :
| \
od 0 + ‘
\ / \
-t0d - -10d - -
\ / \
o 1 20 / ]
AN e I [ P RN Y N
| el e . ANV AN
" A L ) A |
-40d -40 d
50 df -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 844.552 MHz 16.43 dBm ML 544,452 MHz 15.72 dBm
T1 1 844.25225 MHz 11.38 dBm oce Bw 4.485514486 MHz T1 1 B44.25225 MHz 11.25 dBm oce Bw 4. 495504496 MHZ
T2 1 848.73776 MHz 11.43 dBm T2 1 846.74775 MHz 10.27 dBm

L )i ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052913-02B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

Ref Level 30.00 dém  Offset 11,60 dBé & RBW 300 kHz

Ref Level 20.00 dém  Offset 11.60 db & RBW 300 kHz

(=]

o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 0dB SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.62 dBm) 7.39 dBm)|
825.6490 MHz 827.6810 MHz
= 0.090900091 MHz @ I £.991008991 MHZ
10d - 10d ¥ !
| i ‘
od f 0 i
! { \
-tod Z10d / \
o / \
20,089 P e 20 dm Poemipm -
o RN B e A
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825,843 NMHz 18.62 dam ML B27.6B1 MHZ 17.39 dam
T 1 924.4445 MHz 12.67 dBm Oce Bw 9.090305051 MHz TL L £24,5045 MHz 11.21 dBm Oce Bw £.991008991 MHz
T2 1 833.5355 MHz 12.98 dam T2 1 833.4955 MHz 11.37 dam

L I ]

L U ]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 GBm  Offset 1160 db @ RBW 300 kHz RefLevel 20,00 dBm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.69 dBm) ™M1[1] 17.77 dBm)
0 838.1180 MHz - M1 894.8620 MHz
U FJ\_,‘Q..)J;J,\N ;r\_ 9.010989011 MHz| _)\_,\w_._w 0.030969031 MHz
10 di T 10 d -
d { | 4
a ] T 0 7
10 df - -10 o
7 \ Jr
4 - - A g
20d & ) N s — 20 df - = = = L P —
SR P g
a0 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 838.118 MHz 18.69 dBm ML 34 B62 MHZ 17.77 dBm
TL 1 832.0245 MHz 12.02 dBm Occ Bw 9.010985011 MHz TL L B631.9645 MHz 12.59 dBm Occ Bw 9.030969031 MHz
T2 1 841.0355 MHz 12.76 dém T2 1 841.0158 MHz 11.97 d8m
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 GBm  Offset 1160 db @ RBW 300 kHz RefLevel 20,00 dBm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
I M1[1] 17.87 dBm) 17.16 dBm)
20 M1 B40.0240 MHz - 8439410 MHz
o | RGBT 9.090500091 MHz ST SN . S N " T2 9.050949051 Mtz
10 d 10 d -
\ !
od + od
i
L
-od ) 10 d I
/ o _ ot
TN N e
= -30 -
-40 -40 df
50 df -50 di
60 df -60 de
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 840.024 MHz 17.87 dém ML 543,341 MHz 17.16 dém
TL 1 839.4446 MHz 11.56 dBm Occ 8w 9.090909091 MHz TL L 8304645 MHz 11.07 d8m Occ 8w 9.050949051 MHz
T2 1 848.5355 MHz 10.98 dBm T2 1 B45.5155 MHz 10.50 dBm

L )i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052913-02B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

oo
Spectru x| spectrum
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.60 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
i ; ; PAKS Line _§PURIDUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS {"‘. o0 chif / !
10 dBm | \ 10 dém [ \
ode | H 0 dBm J i
-10 dBm: - -10 dBm
-20 dem T 20 dBm—tf
-30 dBm ! f\\ -a0 daﬁu’r
-40 dBm l\m‘ -40 dbm \
-50 dBm 7 |[he Bem =
. I S /I/"’ W— ] -
B0 @8 -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100,000 kHz 522,98801 MHz -51.89 dBm -38.82 d& 547.000 MHZ 849.000 MAz 100.000 KRz 549,74525 MHz 21.02 dbm .08 db
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -27.12 dém -14.12 8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -32.02 dBm -19.02 de
824.000 MHz 826.000 MHz 100.000 kHz 624.25275 MHz 22.62 dem -7.38 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -51.70 dbm -38.70 dB
Y
) i )
Date: 23.5EP.2020 00:51:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PABS
. . . AkS Line _$PURIDUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem / \ 10 d?’fu l
|
ode 0 de t
| \ |
]
-10 dem } -10 dpm !
SPURIOUS_LINE_ABS | \
-20 dem J‘ b“'M. -20 gBm
-30 dBm derm
40 dem u -40 dBm \ B
S0 dem - S0 de \.J”M s
K ) r E m
e \“-—-ﬂ-.‘_____
] -60 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | || Start 847.0 Mnz 3008 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -37.03 d&m -24.63 d& 547.000 MHz 849,000 MHz 100.000 kHz 848,24775 MHz 14.30 dBm -15.70 dB
£23.000 MHz 824,000 MHz 20,000 kHz 82396354 MHz -28.74 dBm -15.74 8 949.000 MHz 850,000 MHz 20.000 kHz 849,06843 MHz -33.08 dBm -20.08 dB
824.000 MHz 826.000 MHz 100.000 kHz 624.36064 MHz 14.55 dBm =15.45 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.60440 MHz -35.35 dbm -26.35 dB
S
T
i [ i 1 )
Date: 2 020 00:09:41

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052913-02B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PABS I,'i\ 20 dkine ;\ s
10 dBm Iri '\ 10 dém [” ‘
ode L“ 0 dem ]
-10 d&m -10 dBm
-20 dem ,n‘ 20 dBm—t
-30 dBm M{h\ -30 di; "y
-40 dBm JJ" t \ -40 di m\. \
50 dBm | S .
B B S '\J"‘mw_.mn,__w_h -
B0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_|||Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,99600 MHz -52.45 dém -30.45 dB 547,000 Mz | 849,000 Mz 100,000 Kiz 348 74326 Mz 2139 dBm .61 B
523.000 MH2 | B4.000 MHz 20.000 kiz £23,599550 MHz -26.14 dBm -13.14.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00250 MHz -30.64 dBm -17.64 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.23077 MHz 21.57 dBm -8.43 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -52.05 dBm -39.05 dB
T
) i )
SEP.2Z020 00:50:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem f ""'\\ 10 daj. vh “\
0 dby { 1 0de ‘.
|
-10 dBm - | -10 dpm
SPURIOUS_LINE_ABS J \
-20 dBm J - -20 dBm
-30 dBm dem
-40 dem — ”L,, -40 dBm £
u‘"/ T
e
50 dbm: 50 dem
I B “““—‘
e A T ——— i —
m -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,98002 MHz ~37.65 dbm -24.65 05 547,000 Mz | 849,000 Mz 100.000 KAz 84822178 MRz 13.40 dBm ~16.51 08
823.000 Mrz | 824,000 Mhz 20.000 kiz 52398551 Wiz -28.50 dém -15.50 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,02348 MHz -33.70 cBm -20.70 dB
824.000 MHz £26.000 MHz 100.000 kHz 82481219 MHz 13.74 dBm ~16.26 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -38.67 dbm -25.87 dB
T
Il 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052913-02B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

SEP.2020

00:26

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHECHnEKAR PABS
. . x ABS Li SPURIO NE_ABS. PAS
20 ghine _FPURIOUS }INE_ABS PASS {A\ 20 chine 5
10 dBm i 10 dém
ode \1 0 dem
-10 derm -10 dBm
SPURIOUS_LINE_ABS
20 dem J 20 dem /
-30 dBm dBm M
7
/N [\ Al
40 dBm o i 49 dem— e 3
50 dBm 5 A / l!""w*iflr 50 Bl \
I g N ) e
60 dem — —
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 921,73327 Mhz -48.07 dem -35.07 de 846.000 MHZ 849,000 MHZ 100 000 kHz 840.78571 M2 2210 dBm .00 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,599550 MHz -17.46 dém “4.46 dB 849.000 MHz 850,000 MHz 30,000 kHz £49,00150 MHz -18.66 dBm -5.66 dB
£24.000 MHz 527000 Mtz 100.000 kHz 824.26523 MHz 22.54 dBm ~7.46 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -45.67 dBm -36.67 dB
T
I 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS NE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dém [” P < ([ st —
0 dBi / \ dBm: T
-10 dBm | -10 dBm |
SPURIOUS_LINE_ABS ‘
20 dem 20 dim
-1/ , \
-20 dBm S 30 dem LM"
.
40 dem -40 dem
1 I
o e
—— 50 dem 1
Iy e |
-60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,82018 MHz -27.56 dém -14.56 d& 846.000 MHz §49.000 MHz 100.000 kHz §46.07552 MHz 10.64 dBm -19.36 d&
523,000 MHz £24.000 MHz 30.000 kiz 923.99950 MHz -23.08 dém -10.08 8 849,000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -25.09 dBm -12.00 dB
824.000 MHz £27.000 MHz 100.000 kHz 825,08641 MHz 10.68 dEm ~19.12 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.17483 MHz -32.69 dbm -15.69 dB
T
Il 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052913-02B

LTE Band 5/3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

SEP.2020 00:2B:l0

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHEGHEEKADS PABS
6 3 5 ABS Li SPURIO NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PAES . 20 chine 5
10 dBm l \ 10 dBm
0ds l\ 0 dém
-10 d&m -10 dBm
SPURIOUS_LINE_ABS
-20 dem J 20 dBm
-30 dem / %\ ~ dBm J. \
-40 dBm {\ ( \ 40) dBm w
N SEATIE | A
I »-w/’l.ﬁ' wmﬂﬂ\-ﬁ
-60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz_||[I'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
515.000 MAz | 823.000 MHz 100,000 kHz 521,70130 Mz -a5.21 dom 352108 546.000 MFZ | 849.000 MHz 100 000 7%z 48 ee s e ETRERTT e
893.000 MHz | 674.000 Mhz 30.000 kHz 823,58550 MHz -17.86 dém ~4.66 dB 549.000 MHz | 50.000 MHz 30.000 kHz 849,00150 MHz -19.12 dbm -6.12 db
D24.000 Mz 527000 Mtz 100.000 kHz §24.23326 Mz 21.39 dBm -8.51 dB 850.000 MHz 860.000 MHz 100.000 kHz 851,28371 MHz -50.28 dBm -37.28 dB
Y
i 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
| 3 3 ABS Line SPURIOUS, NE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dkine S
10 dBm I ] (I o]
ode { b e ‘
|
-10 dém i -10 dBm. {
SPURIOUS_LINE_ABS 'l !
20 dem /l 20 dim L
.30 dBm »"’L/ ,., -30 dem
~ ‘“’\_\
-40 dem — 40 dem
[J— [—
-50 dém — -50 dem —
PRl T
[, [ ——reee
-60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 823,000 MHz 100,000 kHz 822,84416 MHz -28.20 dBm -15.20 dg 846.000 MHz 849,000 MHz 100.000 kHz 846.59491 MHz 9.69 dBm -20.31 d&
£23.000 MHz 824,000 MHz 30.000 kHz 823,99850 MHz -26.03 dém -13.03 dB 340,000 MH= 850,000 MHz 30.000 kHz 249.00050 MHz -27.51 dBm -14.51 dB
£824.000 MHz 827,000 MHz 100,000 kHz 824,67582 MHz 10.14 dBm -19.86 dB 850.000 MHz 860,000 MHz 100.000 kHz 850, 14466 MHz -33.64 dBm -20.64 dB
T
) i )

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052913-02B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS; PASS
20 ghine _FPURIOUS }INE_ABS PABS 'R\ 20 chine Sn 5
10 dem l 10 dém
ode H( \L 0 dem
-10 derm i -10 dBm
SPURIOUS_LINE_ABS
20 dem f 20 dem
-30 dBm " #h dem
] L A
-40 dem m\ / T i \ mM a
-50 dBm n, ) 1 N"fr 50 dB A, AW
v NG T e
e /‘\,__.__./ﬁ‘/\\,____
am 60 dem —
Start 815.0 MHz 3003 pts Stop 829.0 MHz_|||['Start 844.0 MHz 3003 pts Stop 860.0 MHz
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860,000 MHz 1.000 GHz 100.000 kHz 995.39161 MHz -56.27 dBm -43,27 dB 860,000 MHz 1,000 GHz 100.000 kHz 904.68531 MHz -56.15 dBm -43,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -45.21 dBm -32.21 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -45.61 dBm -32.61 dB
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